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1. SAMPLE DESCRIPTION #¥ i ik
Sample Name: RECHARGEABLE LITHIUM- | Sample Model: | ORB-326C65
R IQNBATTERF RS

A 70 FE B T R
Manufacturer: Dongguan Ang'yue Electronics Co., LTD
13 P ARFETT B R T A PR A H]

Address of manufacturer:

6th Floor, Block A4, Kegu Industrial Park, No.6, South Zhongnan Road,

1) 7 Hb 1 Shangsha Community, Chang'an Town Dongguan City
RENKZH DX h i r g 6 5RHS TS 4 # 6 1%
Factory: Dongguan Ang'yue Electronics Co., LTD
T/ RET MR THIRA A
Address of factory: 6th Floor, Block A4, Kegu Industrial Park, No.6, South Zhongnan Road,
T Hbhk Shangsha Community, Chang'an Town Dongguan City
RENKZH LW X P 6 SR TolE 4 ¥ 6 #

Nominal Voltage: | 3.7V Rated Capacity: 6500mAh Trademark: /
Bk HL DER R 24.1Wh bR
Charge Current: 1300mA Maximum 6500mA End Charge 130mA
75 o L Continuous Charge Current:

Current: 7 AR b

BRORHFEE T H R U
Cut-off Voltage: 2.5V Maximum 13000mA Limited Charge | 4.2V
Y Continuous Voltage:

Discharge Current: 25 HL R4

R ORHFEETHCE FL IR
Cells Number: 1 Cell Model: 32650 Cell Rated 6500mAh
AN L Capacity:

L EHUE A

Date of Sample Received: | Aug. 03, 2022

FESRFERICH 2022 408 /1 03 H
Date of Test: Aug. 03, 2022 to Aug. 15, 2022
Fe H 3 2022 £ 08 H 03 H % 2022408 H 15 H

Liall

Tested by: ‘ﬁ‘[‘{lu_

Checked by: 6” 4
o WS n
W%

.
Approved by: 4@’{/"{\%
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2. REFERENCE METHOD %% Jj 1%
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
BeaE GRIGEMPRHEFMY (B 7 &7 1) 38.3 F1

3. EQUIPMENT LIST % &7 ¥

Name of equipment /Model Serial No. Due Date
W GRS TS RAHEA R
Altitude Simulation Testing Machine

R e 2 A s AR A SE-132 2023-03-02
BE-DY-125

High Fast Temperature&Humidity Chamber

PR i AL A SE-1488 2023-07-01

ZJ-KSWB1506

Electromagnetic Vibration Testing Machine

L AR BRI L SE-439 2022-09-26
EV103

Shock Testing Machine

i di & SE-440 2023-02-20
HSKT-10

High Temperature Short Circuit Test Chamber

el % X A SE-4071 2023-05-15
KY-CS50

Impact Testing Machine

IR SE-136 2023-06-29
BE-5060

High-performance battery detection system

o 1 i R TSI R SR SE-4122 2023-05-22
CT-4004-20V50A-NFA

DC Power Supply

] FE B IR SE-4355 2023-07-10
IPS900B-15-60

Temperature and humidity indicator

TR SE-1188 2023-03-04
HTC-1

Temperature and humidity indicator

T T SE-1189 2023-03-04
HTC-1

TRUE RMS multimeter

EEWAN RS SE-2010 2023-05-15
MS8040

Electronic Balance

BT R SE-534 2023-02-20
DTT-A+200

Data Acquisition/Swith Unit

T T e A SE-004 2023-03-02
34970A

A= EENRNERAE Code: AB-AB-131-a
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4. ENVIRONMENTAL CONDITIONS OF THE TEST #3541

Temperature: (2015) °C R.H.: (25~75) %RH
MR AER I FEE
5. TEST ITEM AND CONCLUSION {5 H % 4516
ITEM SAMPLE NUMBER STANDARD CONCLUSION
WA H FF it G 5 PATIRUE g5t
Altitude simulation 7= & #5541 LK, EFE T
AREE Gl
Thermal test #iR PRAEFNY (B 7
L B FRAEIT 1) 38.3 i
Vibration B1~B5, B6~B10 L8 N
Joeétion Rz FRIEER
Shock i The sample has
ST/SG/AC.10/11/Rev. passed the items
External short circuit #1347 % LA, of UN "Manual of
Tests and
Impact &7 C1~C5, C6~C10 Criteria"
ST/SG/AC.10/11/
Overcharge i £ 75 H B11~B14, B15~B18 Rev.7/Amendl/Su
i bsection 38.3
Forced discharge & fill il F. C11~C20, C21~C30

Notes i -
B1~B5: Single cell Batteries at first cycle in fully charged states;
DA 1 AT R A 7 4 A IR A 1Y) B P AR PR
B6~B10: Single cell Batteries after 25 cycles ending in fully charged states;
NER 25 AN TR TS 57 4 7 RURAS I L e
B11~B14: Single cell batteries at first cycle in fully charged states;
DB 1A TR B 7 4 A8 IR A ) B F AR LA 5
B15~B18: Single cell batteries after 25cycles ending in fully charged states;
B 25 AN TR 15 58 4 e RUIRAS () St Fa it
C1~C5: Cells at first cycle at 50% of the design rated capacity;
A 1A TR 50% BT EUE 75 EDIRAS IR LS
C6~C10: Cells at 25 cycle at 50% of the design rated capacity;
NER 25 AN TR I 50% 840 e 2 BRAS IR LS
C11~C20: Cells at first cycle in fully discharged states;
AR 1 AT A I 5 A TBCRR A 1) RS
C21~C30: Cells after 25 cycles ending in fully discharged states.
NER 25 AR S 58 TR HRAS R LS

A= EENRNERAE Code: AB-AB-131-a

o C O % N Hotline
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6. TEST METHOD i 5%

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100
Where M: is the mass before the test and Mz is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/NI RS B R DA T I P AT AR T.1 22 T.5. 356 T.6 A1 T.8 MAA A AR 3 AMaliend i) st el it . 3k
5 T.7 AT LM IR SRS T.1 2 T.5 i R A it iiAT,  DAEIIAE 25 7 Fi e b ed ) PR v
R BRI R A
JRESK(%)= (M1-Mz2)/M1 *100
K My BIREAT R R, M2 2RIEME. Wi s TRITFIEE, RIPN TR

BRR .
Mass M of cell or battery Mass loss limit
OB FLB BT & M Jo EE A AR BR A
M<1g 0.5%
1g<M<75g 0.2%
M>75g 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.1 BB
IR FEEVR FLH N FE TR ) ST BT 11.6 TR EEIR B8 (20°45°C) T AFHE D 6 /N .
BORESH TSSO oA, o, ok k, JF BN s it e i 5
J B U AS /N T AR AT IX — S BR AT FLUR ) 90% . 75 S HLE (U BERANIE F - 52 A BORIRES 156
O .

T.2 Thermal test
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 £ 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.2 Ik

TG FEARS AN R I S AR TR IR B 55 T 7242°C B TAF I /D> 6 /NS, $5 AR i Ieni B 4
T-40+£2°C ISR NAFIED 6 /N o P BRI Beia B2 2 [ (1) B K ] (] By 30 23+ AR 7 S 3

A= EENRNERAE Code: AB-AB-131-a
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1T, 58 10 IR, HE K A e s F Vb fE AR IR E (2025°C) TAFHL 24 /Mo ST R A Hes FiT
i, B R TN i R T PR B[R] 22/ B 12 /N

FORBUOHH TS B . LHES. LA, MR K, FHH ARG f s it 7536
J& BT B H AN /N T HLAE 34T 3X 1R 06 B F R () 90%. A5 5% B R B SR AN FH T 58 4 FE R 2 R I Fiy
O EEL

T.3 Vibration
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.
For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
T.3 &3

A B [ TRV &, (H 5 B R A el BT LA R i AL 4R 3 . I3
FEIESZPIY, MBI 7 #HZEA 200 525, FRIE) 7 #2%, BN 15 ot X IR AR
SANK LR B0 RS 2 A A [ B BT 12 Wk, R 3 NI Hidh— ARSI A A0S
HEH.

PEXT AT, SRR R 12 TS p Al st CRASA/NE ), AN 12 Fo8 &
ORI CRBS ) A AT AN .

XA L I 7 BRZETTAR, ORIF 1 gn HIBRCKHIR S, EEIIFRILE] 18 #2%. 5Kk
TRERFFAE 0.8 2K (B8 1.6 oK), FHRHEINMAR E 3 H K MNEREL S 8 gn (BFLI Y 50 #2%) - ¥
R FE ORFFTE 8 gn ELEAZRIY N E) 200 ##2% -

SPRBY R : 7 BRZETITAG, REF 1 gn HUBCKIIEEE, ELEIPRRIAE] 18 #idk. RIS R IRIEIRST
7£.0.8 2K (AT 1.6 =KD JRHEINIR BRI KINERLIES] 2 gn (PARLN 25 #%6) « R KhndE
JEIRFREE 2 gn BB INF] 200 ##2% .

BORESH TSSO, oA, oMok, IF B O s e 5 =
AN B 222 7 A b RS S RIS T % AN TAEREAT X — 1B A H R 1K 90%. A3 G HE 2Lk
AN T 58 A8 F R S PR RS FL L

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

A= EENRNERAE Code: AB-AB-131-a
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Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

N Minimum peak acceleration Pulse duration
Battely Hij8 B/ b R i 1]
150 gn or result of formula
Small batteries /)N Hi it Acceleration(gn)= (100850) 6 ms
mass *

whichever is smaller
50 gnor result of formula

30000)
mass*

whichever is smaller
* Mass is expressed in kilograms.

11 ms

Large batteries K7 fijth Acceleration(gn)= (

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 it

TRy R UVRH FEL L P R ] S QR AR B AL b, SRS RS FR T BT e 3 i .

TN B2 5 K INRE 150 gn A FRREEnS 18] 6 Z AR IEsZiiphds. Ak, KA
INZE 52 e KNI FE 50 gn FHBKFHRFEEI [A] 11 22402 1B sX b i o

BEAS RS 32 2 1E 5% oty AU RN B8 B R T R b ) B o 6 /N TR R b g bk P Rp 82 1R 6
=, SRR A R RESI TR 11 =80, LA R T 5608 1 S M PR B f KDt %

T H RS B R ZIAE = A A0 L2 B S B R 22 B T A 1 TEAR T 452 = ikads, BB E B
Worm &z =i, BILE% 18 knpii.

BORHSH IS o, O, oMk, IF B R O s it e i 5
J BT U AS /N T AR AT X — B AT FEUR ¥ 90% . 75 S HLE (U BLRANIE F T 52 A ORIRES 156 F
L.

T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach

a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.5 ARG S
Code: AB-AB-131-a
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T AR R B, SR — B FEAI a), {3 A SE IR Rl R A B85 5 AR 58 T P
57+4°C, X B [A] AR R I T R R B F B A RN T, X T3 AN RRER I (8] RN PAVEA R % . 408
IRIEATIXANPPAG U/ R AR P 1 2 i ) N 2 /D RE 82 6 /NN, K2R L i Lt 1 2 e ] . 5 7
Rrg 12 /M. AR5, HSEIHLIBAE 57+4°C T 452 2 S HIFH/NT- 0.1 BRIG RS 26 1F

X —FE R SR A AR HLE B B AN SRR FE [ B 57+4°C JEHrLk a0 1 /N, B R HLB R L T
A FE R e T WL B e s R IR — 70 2 — FF ORISR T i B B .

L AN P 7 BUR 22 /0 H 2 TR IR

FORAGAMH AR AR 170°C,  JFHARKE R L5 )5 6 N A TEHk, ok
. Tiltk.

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 £ 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample. A 9.1 + 0.1 kg mass is to be dropped from a height
of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 i/
ity GEHTEAANT 18 ZKMEFIEHED

B RS B B RSB HED G R T L, — AR 316 AN RIE IR 0, R EAR
15.8+ 0.1 &K, KR/ 6 HK, siHSHRKmINE, MoFHZKH. H—HR 9.1+ 0.1 TronEHE
M 61 + 2.5 JEOK AL Bk B MRAESE Ak, R —AN L3 BRI . AR A RE ) /N B
PUBEEEE N DA T EPUESEE T T 5 VR R KT SO R T & 90 R R .

ez HRE, N 5P E AR AT T S RTBE A PO B4R 15.8 + 0.1 2K 25 ih Ak
M EE. R FEAR% T,

FrHE CHRAEE. 483k, W m/A s BN T 18 Z KN BEFE D
K RS B R HSTSAE PR AT 2 T B, 5 I AT BREIZHTINCR, £ 55— A R R
N 15 FEORIFD . BYIRHFEEEAT, BERIMILLNT Mg —:
(@)  JEni I EAH] 13 + 0.78 T4+l

A= EENRNERAE Code: AB-AB-131-a
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(b)  HURHHE TR 100 21K; 5
(c)  HLATIA R G)F FE ) 50%8L L F.
—HIERIRRE ). R 100 ZREGEZ, siHIGAE 2 /DA R R 1 50%, RIVATARER

VaP
PR ATV B2 P S I M B B 19— TRt o /S8 T TR PRSI, MCH P R T T o (BRI T P S I M5 0 il
3 B 7 A i

B BURE FR B S A S — R IR R e BRI QR NEE 6 /NI o 16 A FH 2 ] AR i e A
I P FRRS B2 i ST
EORAG B RGN R AR 170°C,  JF HAE K RE b Kstla)m 6 /N A, &
Ko

T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 dEERE
78 FEL R AT A 2B 1A e V) B KRR 78 R BRI R 1 o G R /N RIS 2 R
(a) il s WA FE B FEL AN KT 18 AR, 36 0 i /0 HEL s 2 FEL L e K7 R P s ) A £ B
22 R N
(b) & @R s R KT 18 AR, 126 A /) L s B D9 B R 78 R LS B9 1.2 o
BRI SAEPA IR B T AT, AT IS TR] N2y 24 /N o
BERT] 78 o AR TR AR R AR J5 7 RN A, oK.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 Sl
SN U NAEIRIRE T 12 (R B A IR B B TE RS 0 F e 5T i i 75 45 2 1) e RO L FEL IR A 2%
R s

R34 RN AR A P PEL A7 ey S5 e I R B, TS 4 BB . XA FL AT
SRAITECE, TRCRISTE] O NS HAUE R AR B IR (R o
R AL BT 78 A HURE BRI AR AR J5 7 R TSR, TEikE K.

A= EENRNERAE Code: AB-AB-131-a
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7. TEST PROCEDURE JIli 2%

Marking %5 434H.

v

Pretreatment Tiifh 3

v
v v v v

B1~B5, B6~B10 C1-C5, C6~C10 B11~B14, B15~B18 C11~C20, C21~C30

v

Altitude simulation

RRERL]
v

Thermal test
A \ \

Overcharge Forced discharge

TR 5o Al PR

¢ Impact {7
Vibration #E3)

v

Shock i

v

External short circuit
AR

¢ v v v

'

Analysis AL B

A= EENRNERAE Code: AB-AB-131-a
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8. DATA i & Hs

T.1 Altitude simulation 7= A4

Page 11 of 16

%11 71 3t 16 |

No. Pre-test JIiR Al After test Il )5 Mass | Voltage | Whether leakage,
%5 Mass | Voltage Mass Voltage loss loss venting,
i M E JiF B HE | RETH | BT disass?mbéy,/ ;
. . (%) (%) rupture, fire (Y/N
5(9) R(V) 5(9) R(V) EEBE . A, R
i, MR K G2
1)
Bl 150.621 4.175 150.621 4.174 0.00 0.02 N
B2 151.037 4,172 151.024 4,172 0.01 0.00 N
B3 150.913 4.178 150.901 4.178 0.01 0.00 N
B4 150.672 4171 150.672 4.170 0.00 0.02 N
B5 150.761 4,173 150.761 4,172 0.00 0.02 N
B6 151.453 4177 151.453 4.176 0.00 0.02 N
B7 150.694 4.179 150.686 4.179 0.01 0.00 N
B8 150.613 4.176 150.613 4.176 0.00 0.00 N
B9 150.758 4.179 150.736 4,178 0.01 0.02 N
B10 150.692 4.175 150.692 4.175 0.00 0.00 N
T.2 Thermal test il
No. Pre-test i i After test ik 5 Mass Voltage | Whether leakage,
iz Mass Voltage Mass Voltage loss Loss venting,
R iR R HE | ETH | HETH disassefmbéy,/N)
. 5 (%) (%) rupture, fire (Y.
72(9) R(V) 5i(9) R(V) HRER. . iR
i, BERAE K G2
1)
B1 150.621 4.174 150.598 4.158 0.02 0.38 N
B2 151.024 4.172 150.995 4.156 0.02 0.38 N
B3 150.901 4,178 150.876 4.163 0.02 0.36 N
B4 150.672 4.170 150.629 4.157 0.03 0.31 N
B5 150.761 4.172 150.731 4.155 0.02 0.41 N
B6 151.453 4.176 151.422 4.159 0.02 0.41 N
B7 150.686 4.179 150.654 4.163 0.02 0.38 N
B8 150.613 4.176 150.588 4.162 0.02 0.34 N
B9 150.736 4,178 150.713 4.164 0.02 0.34 N
B10 150.692 4.175 150.665 4,161 0.02 0.34 N
Code: AB-AB-131-a
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T.3 Vibration #Ez)
No. Pre-test JIiR Al After test Wi )5 Mass | Voltage | Whether leakage,
U5 Mass | Voltage Mass Voltage loss Loss venting,
s B R H JiET | R ww%?mxm)
. . (%) (%) rupture, fire
i(9) R(V) 7(9) S\%) EEEE HA R
e, BRI K G
I5)
Bl 150.598 4.158 150.579 4.158 0.01 0.00 N
B2 150.995 4.156 150.995 4.156 0.00 0.00 N
B3 150.876 4.163 150.865 4.162 0.01 0.02 N
B4 150.629 4.157 150.629 4.157 0.00 0.00 N
B5 150.731 4.155 150.731 4.154 0.00 0.02 N
B6 151.422 4.159 151.401 4.158 0.01 0.02 N
B7 150.654 4.163 150.654 4.163 0.00 0.00 N
B8 150.588 4.162 150.588 4.161 0.00 0.02 N
B9 150.713 4.164 150.693 4.164 0.01 0.00 N
B10 150.665 4.161 150.665 4.160 0.00 0.02 N
T.4 Shock 7
Peak acceleration: 150 gn, Pulse duration: 6 ms
WEE NS E: 150 gn,  BKMPESTE]: 6 ms
No. Pre-test iz A After test it )5 Mass | Voltage | Whether leakage,
s Mass Voltage Mass Voltage loss Loss venting,
RE Hi R FE HE | AETH | BETH ww%?my/)
N 5 (%) (%) rupture, fire (Y/N
7(9) R(V) 72(9) R(V) R, B, R
i, BRAEK 2
15
Bl 150.579 4.158 150.579 4.158 0.00 0.00 N
B2 150.995 4.156 150.982 4.155 0.01 0.02 N
B3 150.865 4.162 150.846 4.162 0.01 0.00 N
B4 150.629 4.157 150.629 4.156 0.00 0.02 N
B5 150.731 4.154 150.715 4.154 0.01 0.00 N
B6 151.401 4.158 151.401 4.158 0.00 0.00 N
B7 150.654 4.163 150.654 4,162 0.00 0.02 N
B8 150.588 4.161 150.588 4.161 0.00 0.00 N
B9 150.693 4.164 150.677 4.163 0.01 0.02 N
B10 150.665 4.160 150.665 4.160 0.00 0.00 N

Code: AB-AB-131-a
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T.5 External short circuit %5 %

No. %5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
I e i B BICHEA, B, K (RIR)
B1 57.2 N
B2 57.5 N
B3 57.3 N
B4 57.6 N
B5 57.8 N
B6 57.9 N
B7 57.4 N
B8 57.6 N
B9 57.5 N
B10 57.7 N

T.6 Impact f#d;

No. %5 Peak temperature (°C) Whether disassembly, fire (Y/N)
B i S A, fEk I
Cl 23.4 N
C2 24.5 N
C3 23.6 N
C4 24.7 N
C5 24.8 N
C6 23.9 N
Cc7 23.5 N
C8 24.2 N
Cc9 24.6 N
C1o 23.8 N
T.7 Overcharge it & 78 H
No. %5 Whether disassembly, fire (Y/N)
A, Rk GElIf)
B11 N
B12 N
B13 N
B14 N
B15 N
B16 N
B17 N
B18 N

= EE MR RERAE Code: AB-AB-131-a
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T.8 Forced discharge 7 il J5 H,

No. %5 Whether disassembly, fire (Y/N)
B, Ek (B

Cl1
Cl12
C13
Cl4
C15
C16
C17
C18
C19
C20
C21
C22
C23
C24
C25
C26
c27
C28
C29
C30

Z2\1Z|1Z2\1Z2|1Z|1Z2|1Z2|12|12|1Z2|12|1Z2|1Z2|12|1Z2|1Z2|12(Z2|12|Z2

A= EENRNERAE Code: AB-AB-131-a

ik, THERARNTERRE S HEERE = T RAKMZER @ Hotline
BiE: (86) 0755-26066126 {5E: (86) 0755-26066021 4 400-003-0500
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9. PHOTOS OF THE SAMPLE #¢ /il

Battery Hiith

3.7v

ORB-326C65

I=265

6500man  3.7v

uRu g1 0 Oy 0S 09 0L O € Oﬂilﬂ 0Z 0 OF 0S 09 0L 08

A920 30 40 50 60 70 80 90100 10 20 30 40 50 60 70

£ OV 0S 09 0L O 00Lor 0z ot ov os 09 oz o8 o6 00201

50 60 70 80 90100 10 20 30 44

AIRAJ

30 40

10 20

o

Wit o1 0z OF,OF OS 09 0L 08 06 00L0F 02 OE OF 0S 09 0L 08

\020 30 40 50 60 70 80 90100 10 20 30 40 50 60 70 &

0z o¢ ov 0s 09 oz o8 06 00kor oz oe ov 0s 09 0z 08 06 00201 0z

AZERAURBERAF

- 020 30 40 50 60 70 80 901()0 10 20 30 40 50 60 70 8(

A0 20 30 40 50 60 70 80 90100 10 20 30 40 50 60
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80 90100 10 20 3

50 60

40

10 20 30

(/]

Wi o1 0z ¢ ) S 09 0L 08 06 L0 02 O€ O 0S 09 0L

0z o¢ ov os 09 oz 08 06 00los 0z oc ov os 09 oz o8 06 00201 0z

80 90100 10 20 30 40

ww oL 0z 0£,0v 0S 09 0L 08 06 00L0} 02 OE Ov

0z o€ ov 05 09 02 08 06 00kol oz oe ov 0s 09 oz 08 06 00201 o0z oc ov
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DECLARATION
FH

1. Reference documents for the testing: UN "Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
M2 3 e B GRIAPRET M) GE7RZiT1) 38.37%

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,

Bao'an District, Shenzhen, Guangdong, China
MARSEIS % s IRYI 2 A I B 43 A R A 7]
Hobk: JTARA RN FE % X P 2 iE 5 — I X ARV RS 2R

3. This report shall not be revised and deleted.
AR A BEAE AR o

4. The test results presented in this report are only relevant to the test sample.
A I 1 4 R A 5 IR BG E h A R

5. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

AR FERGARIN LRI A A IR~ =] B E e s ol T AR TEAL. T 52 .

6. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

FRAEGERE S, 75N IR DI Z A 03 BR 2 =) 45 T i v AR o AN 1GHR  = Al
-- End of report --
- BELE -

A= EE RN ERAE Code: AB-AB-131-a
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